SPORTON LAB.

FCC RF Test Report

Report No. : FG042102B

LTE Band 4

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

I

Date: 24 APR 2020 21.40:25

pectrum 3 um 2
Ref Level 25,40 cbm  Offset &40 b = RBW 300 kHz RefLavel 25,40 dbm  OFfset 540 ob = RBW 300 kHz
o Att 30de SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.716698 GHz 16.95 dam ML 1.718217 GHz 16.55 dam
T 1 1,7105245 GHz 10.94 dBm Oce Bw 5.971028971 MHz TL L 1.7105045 GHz 9.77 dBm Oce Bw 9.010969011 MHz
T2 1 17194955 GHz 11.13 dam T2 1 17195155 GHz 10.19 dam

DCate: 24 APR 2020 21:40.34

U

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum 3 pectrum 2
Ref Level 25,40 cbm  Offset &40 b = RBW 300 kHz RefLavel 25,40 dbm  OFfset 540 ob = RBW 300 kHz
o Att 30de SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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CF 1.7925 GHz 1001 pts Span 20.0 MHz CF 17925 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.734418 GHz 16.81 dam ML 1735777 GHz 16.64 dam
T 1 1,7279446 GHz 12.40 dBm Oce Bw 9.070925071 MHz TL L 1.7279945 GHz 9.66 dBm Oce Bw 9.030969031 MHz
T2 1 17370155 GHz 10.59 dam T2 1 17370155 GHz 10.15 dam
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Date: 24 APR 2020 21 4723

DCate: 24 APR 2020 21.47.33
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Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

pectrum b pectrum o
Ref Level 25.40 dém  Offset 540 db & RBW 300 kHz Ref Level 2540 dém  Offset 5.40 dB & RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT 126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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CF 1.75 GHz 1001 pts Span 20.0 MHz CF 1.75 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 17505 GHz 16.94 dBm ML 1.746342 GHz 16.17 dBm
TL 1 1.7454845 GHz 11.76 dBm Oce Bw 9.030965031 MHz TL 1 1.7455045 GHz 10.41 dBm Oce Bw 9.010989011 MHz
T2 1 17545155 GHz 11.71 dBm T2 1 1.7545155 GHz 10.89 dBm
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Date: 24.APR 2020 21.49.52

Cate: 24 APR 2020 21.50.02
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SPORTON LAB.

FCC RF Test Report

Report No. : FG042102B

LTE Band 4

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

I

Date: 24 APR 2020 21.56:50

pectrum 3 um 2
Ref Level 25,40 cbm  Offset &40 b = RBW 300 kHz RefLavel 25,40 dbm  OFfset 540 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.719628 GHz 14.97 dam ML 1.718909 GHz 14.87 dam
T 1 17107867 GHz 9.56 dBm Oce Bw 13.456543457 MHz TL L 17107867 GHz 9.39 dBm Oce Bw 13.456543457 MHz
T2 1 17242433 GHz 9.96 dam T2 1 1.7242433 GHz 9.92 dam
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Date: 24 APR 2020 2157.00

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM
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Date: 24 APR 2020 220348

Spectrum 3 pectrum 2
Ref Level 25.40 dém  Offset 540 db & RBW 300 kHz Ref Level 2540 dém  Offset 5.40 dB & RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
ype | Ref | Tre -value -value unction unction Resul ype | Ref | Tre -value -value unction unction Resul
T Ref | Tr K-val ¥-val Functi Function Result T Ref | Tr X-val ¥-val Functi Function Result
M1 1 1.736366 GHz 15.89 dBm M1 1.737565 GHz 15.40 dBm
T 1 17258167 GHz 9.58 dBm Oce Bw 13.486513487 MHz TL L 1.7257268 GHz 10.63 dBm Oce Bw 13.488513467 MHz
T2 1 1,7393032 GHz 11.22 dBm T2/ 1 1.7392133 GHz 9.94 dBm
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Cate: 24 APR 2020 220358

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

)

Date: 24.APR 2020 220617

pectrum b pectrum o
Ref Level 25.40 dém  Offset 540 db & RBW 300 kHz Ref Level 2540 dém  Offset 5.40 dB & RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 126 s @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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CF 1.7475 GHz 1001 pts pan 30.0 MHz CF 1.7475 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1749778 GHz 15.64 dBm ML 1.746331 GHz 16.11 dBm
T1 1 1.7408167 GHzZ 10.63 dBm oce Bw 13.366633367 MHz T1 1 1.7407867 GHz 9.54 dBm oce Bw 13.396603397 MHz
T2 1 17541833 GHz 10.45 dBm T2 1 17541833 GHz 10.53 dBm
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Cate: 24 APR 2020 220527
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SPORTON LAB.

FCC RF Test Report

Report No. : FG042102B

LTE Band 4

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

pectrum &2 um o
Ref Level 25.40 Gem  OFfset 640 0b @ RBW 1 Mnz Ref Level 26.40 cbm  OFfset 6.40 ob @ RBW 1Mz
o aet 0dE SWT  57ps @ VBW IMHz  Mode Auto FFT o At 30de SWT  57us @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@10k Max (015K Mar
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Marker Marker
ype | Ref | Tre -value -value unction unction Resul ype | Ref | Tre -value -value unction unction Resul
T Ref | T X-val *-val Functi Function Result T Ref | T %-val *-val Functi Function Result
ML 1 1715764 GHz 19.13 dem ML 1.717163 GRz 17.69 dem
T 1 1.7108492 GHz 12.25 dBm Occ Bw 16.221778222 Mz TL L 1.7108092 GHz 10.10 dBm Occ Bw 16.341656342 MHz
T2 1 1.7290709 GHz 11.14 dBm T2 1 1.7291508 GHz 11.17 dBm
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Date: 24 APR 2020 221315
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DCate: 24 APR 2020 2213.25

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum 3 pectrum 2
Ref Level 25.40 dém  Offset 5,40 db & RBW 1 MHz Ref Level 2540 dém  Offset 5.40 dB & RBW 1 MHz
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT  57us @ VBW 3IMHz  Made Auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 1.735097 GHz 19.10 dBm M1 1.726946 GHz 17.91 dém
TL 1 17233891 GHz 10.91 dBm Occ Bw 18.261736262 MHz TL L 1.7233482 GHz 10.86 dBm Occ Bw 18.221776222 MHz
T2 1 1.7416508 GHz 10.83 dém T2/ 1 1.7415709 GHz 10.29 dBm
L U J - L JU J L]
Date: 24 APR 2020 22 20:13 Date: 24 APR 2020 222023
pectrum b pectrum o
Ref Level 25.40 dém  Offset 5,40 db & RBW 1 MHz Ref Level 2540 dém  Offset 5.40 dB & RBW 1 MHz
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT  57us @ VBW 3IMHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1739765 GHz 19.54 dBm ML 1746439 GHz 18.63 dBm
TL 1 1.7358492 GHz 11.95 dém Oce Bw 18.261738262 MHz TL 1 1.7358891 GHz 10.83 dém Oce Bw 18.181B1E182 MHz
T2 1 17541109 GHz 11.07 dBm T2 1 1.7540709 GHz 10.71 dBm
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Cate: 24 APR 2020 222252
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SPORTON LAB.

FCC RF Test Report

Report No

.. FG042102B

LTE Band 4

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

I

Date: 24 APR 2020 2231:35

Spectrum 3 pectrum 2
Ref Level 25,40 cbm  Offset G40 b = RBW 30 khz RefLavel 25,40 dbm  OFfset 540 ob = RBW 100 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17109462 GHz 14,28 dam ML L 17113801 GHz 15.25 dam
T 1 171015455 GHz 6.67 dBm Oce Bw 1.088111688 MHz TL L 1.71013936 GHz 9.18 dBm Oce Bw 2.7152B4715 MHz
T2 1 171124266 GHz 8.29 dam T2 1 1.71285465 GHz 8.81 dam
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Cate: 24 APR 2020 223848

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM
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Date: 24 APR 2020 22 35.04

Spectrum - pectrum -
Ref Level 25.40 dbm  Offset &40 b @ RBW 30 khz ReflLevel 25.40 dbm  OFfset 5.40 OB & RBW 100 kiHz
o att 30d8 SWT  63.2ps @ VBW 100kHz Mode Auta FFT o att 30dE SWT 19 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100,100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17327462 GHz 14.73 dam ML 17313911 GHz 16.17 dam
T 1 1.73195734 GHz .93 dBm Oce Bw 1.090305051 MHz TL L 1.73115135 GHz 8.94 dBm Oce Bw 2.703296703 MHz
T2 1 173304825 GHz 6.93 dam T2 1 1.73385465 GHz 9.23 dam
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Cate: 24 APR 2020 224318

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64

QAM

)

Date: 24.APR 2020 2236:15

Spectrum pectrum 7
Ref Level 26,40 cbm  Offset G40 b @ RBW 30 kHz RefLevel 26,40 dbm  OFfset .40 0B @ RBW 100 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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20 1.75402030 GHz 20 o 1.75236110 GHz
10d p L ~nn_SACEB 1.093706294 MHz| 04 vl" T G O B 2.721278721 MHz|
7 k| i :
fl | \
o 1 - 0 de . \\
104 / A 10 d [ -
7 \ i \
20 df ‘ -20 7 .
W LS PV Sy S
' ~ e e M
e T ik <
-40d -40 di
-50 -50
-60 df -60 d
70 d 70 di
CF 1.7543 GHz 1001 pts Span 2.8 MHz CF 1.7535 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 17540203 GHz 14.25 dBm ML 17523611 GHz 15.75 dém
TL 1 175374895 GHz 5.22 dam Occ 8w 1.093706294 MHz TL L 1.75213936 GHz 10.62 dBm Occ 8w 2.721278721 MHz
T2 1 175484268 GHz 7.78 dém T2 1 175486064 GHz 10.14 dBm
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Cate: 24 APR 2020 224432
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SPORTON LAB.

FCC RF Test Report

Report No. : FG042102B

LTE Band 4

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

L I

Date: 24 APR 2020 22 48:01

pectrum 3 um 2
Ref Level 25,40 cbm  Offset &40 b = RBW 100 kHz RefLavel 25,40 dbm  OFfset 540 ob = RBW 300 kHz
o Att 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1P Miax (e 17x Max
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CF 1.7125 GHz 1001 pts Span 10.0 MHz CF 1.715 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1713619 GHz 14,04 dBm ML 1.716678 GHz 15.91 dam
T 1 17102522 GHz 8.62 dBm Oce Bw 4,485514456 MHz TL L 1.7105045 GHz 8.71 dBm Oce Bw 9.030969031 MHz
T2 1 17147378 GHz 8.5 dam T2 1 1.7195355 GHz 9.98 dam
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DCate: 24 APR 2020 225615

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

L I

Date: 24 APR 2020 22 51:31

Spectrum 3 pectrum 2
Ref Level 25,40 cbm  Offset &40 b = RBW 100 kHz RefLavel 25,40 dbm  OFfset 540 ob = RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
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CF 1.7925 GHz 1001 pts Span 10.0 MHz CF 17925 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1,733329 GHz 14,20 dBm ML 1.731601 GHz 16.03 dam
T 1 1,7302522 GHz 10.20 dBm Oce Bw 4,485514456 MHz TL L 1.7280045 GHz 9.54 dBm Oce Bw £.991008991 MHz
T2 1 1.7347378 GHz 9.03 dam T2 1 1.7369955 GHz 8.76 dam

L U

DCate: 24 APR 2020 2258 44

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

L )

Date: 24.APR 2020 2252.46

pectrum 3 pectrum 2
Ref Level 25.40 dém  Offset 540 db & RBW 100 kHz Ref Level 2540 dém  Offset 5.40 dB & RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT 126 us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 46 dBm N mili] 15.55 dBm|
20 M1 1.7 300 GHz, 2 [x 1.7481820 GHz
04 b e _ "y, 006 B 12 4.495504496 MHz 10 T LN ey P Qe Bain 0.010989011 MHz
f 7
/ / |
] i ] ‘
0 0 dé ;
/ ] \
-10 -10 o i T
7 ] i
d i 1
20 -20
/ \ A |9
3 v \ L N b
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CF 1.7525 GHz 1001 pts Span 10.0 MHz CF 1.75 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1753939 GHz 13.45 dBm ML 1.748182 GHz 15.55 dBm
T1 1 1.7502423 GHz 9.68 dBm oce Bw 4.495504496 MHz TL 1 1.7455045 GHz 8.90 dém Oce Bw 9.010989011 MHz
T2 1 17547378 GHz 9.17 dbm T2 1 1.7545155 GHz 9.64 dBm

L I

Cate: 24 APR 2020 23.00.59
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SPORTON LAB.

FCC RF Test Report

Report No. : FG042102B

LTE Band 4

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

L I

Date: 24 APR 2020 23.04:28

pectrum 3 um 2
Ref Level 25,40 cbm  Offset &40 b = RBW 300 kHz Reflavel 25,40 dbm  OFfset G.40 ob = RBW 1 MHZ
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.90 dBm) M1[1 17.16 dBm)
20 M1 1.7193880 GHZ| 20 . 1.7161640 GHz
0 Tl e o | o HQEE B : 13.456545457 MHz 104 il By ] 18.181818182 MHz
! i / \
o 0 des y
1
| ‘ \
10 df T 10 df -
i kY /‘ \
-20d -20 di /
/ . - / [
. P . N et - —
e A TV
~40 -40 d
S0 -50
60 d &0 d
-70 df =70 d
CF 1.7175 GHz 1001 pts Span 90.0 MHz CF 1.72 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.719388 GHz 12.90 dam ML 1.716164 GHz 17.16 dam
TL 1 17107867 GHz 8.0 dBm Oce Bw 13.456543457 MHz TL L 1.7108492 GHz 9.61 dBm Oce Bw 18.181B16162 MHz
T2 1 17242433 GHz 8.74 dam T2 1 1729031 GHz 9.72 dam

L U

Date: 24 APR 2020 23.12.41

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

L I

Date: 24 APR 2020 230757

Spectrum 3 pectrum 2
Ref Level 25,40 cbm  Offset &40 b = RBW 300 kHz Reflavel 25,40 dbm  OFfset G.40 ob = RBW 1 MHZ
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  57us @ VBW 3IMHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.30 dBm) o ™M1[1] 16.53 dBm)
20 - T 1.7284840 GHZ| 20 - Y 1.7298630 GHz
- 5 T, P P P 13.456549457 MHz e L B it £.541458541 MHz
f /
a . |\ 0 da s
/ /
104 - 104 -
[ \ -
20 d 20 d —
3 B . i -30
40 df -40 di
-50 -50
60 df 60 df
-70 df =70 d
CF 1.7925 GHz 1001 pts Span 40,0 MHz CF 17925 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.728434 GHz 14,30 dam ML 1.729863 GHz 16.53 dam
T 1 17257867 GHz 9.42 dBm Oce Bw 13.456543457 MHz TL L 17232293 GHz 9.60 dBm Oce Bw 18.541456541 MHz
T2 1 1.7392433 GHz 8.7 dam T2 1 1.7417707 GHz 9.54 dbm

L U

Cate: 24 APR 2020 231610

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

L )

Date: 24.APR 2020 230911

pectrum b pectrum o
Ref Level 25.40 dém  Offset 540 db & RBW 300 kHz Ref Level 2540 dém  Offset 5.40 dB & RBW 1 MHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT 57 us @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 58 dBm milig 16.98 dBm|
20 1 2160 GHz, 2 - X . 540 GHz
e Pl | A Jpre e 538462 MHZ|
10 d ] 10 d .
0 0 de £
-1od “ -10d f)
20 d \\ -20 o - ! t
- \ A P ~ T~
P s A - ~ -
QAP ] =0
-40d -40 di
-50 -50
60 d -60 d
70 d 70 di
CF 1.7475 GHz 1001 pts pan 30.0 MHz CF 1,745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1751216 GHz 13.58 dém ML 1.750554 GHz 16.98 dBm
T1 1 1.7407867 GHzZ 9.01 dBm oce Bw 13.396603397 MHz T1 1 1.7357692 GHz 9.64 dBm oce Bw 18.461538462 MHz
T2 1 17541833 GHz 8.79 dbm T2 1 1.7542308 GHz 10.00 dBm

L I

Cate: 24 APR 2020 23.17.24

1 A108 of A282

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56ZD5

Page Number
Report Issued Date : Jun. 19, 2020
Report Version Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG042102B

Conducted Band Edge

LTE Band 4/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep

Ref Level 2340 dBm
SGL Count 100/100

Offset 5.40 dg

Mode Auto Sweep

SGL Count 100/100
@1 AvaPwr (@1 avgPwr
20 dhipilfhack oAk F 5P URIMIE CHBEK 485 ERLE
Line SPURIOUS LINE ABS PAES ! \ Line -uuéu oS _LINE_ABS, PASS
10 dem }1 \ 10 dém f \
0 dém - IE 0 dem —
| |
-10 dBm ] ‘ -10 dem
SPURIOUS_LINE_ABS_ 1 \ ;
20 dBm f = 20 dBm j
-30 dBm y. Jﬂ ? a0 dap ’(\
/ N
.// J J’ \ f W b i,
-40 dBm U v - m I '\ T T
— — T [ N*WH-«&M“WM freasin,
-0 dbm—— = -50 dBm e '
vl V J -
-0 dBm 60 dem
-70 dam -70 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70899 GHz -24.53 dém 1.753 GHz 1.755 GHz 100.000 kHz 1.75474 GHz 21.22 dém -8.78 dB
1.709 GHz 1710 GHz 20.000 kkz 1.71000 GHz -23.56 dBm -10.56 8 1.755 GHz 1.756 GHz 20.000 kHz 175500 GHz -23.00 dBm -10.00 dB
1,710 GHz 1.712 GHz 100,000 kHz 1.71026 GHz 21.11 dem -8.89 d& 1.766 CHz 1765 GH2 1.000 MH2 175608 GHz 26,08 dBm -13.08 dB
)i i )
Date: 24.APR.2020 20:45:19 Date: 24 APR2020 20:59:38
Lowest Band Edge / Full RB Highest Band Edge /Full RB
o
o
= S um v
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep RefLevel 2340 dém  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dhipilfhack oAk | SPURI@IECHBEKARS DAk
Line _$PURIOUS INE_ABS PABS Lin SPURIOUS _LINE_ABS PASES
10 dBm /f"’"“"""""ﬁ\ 10 UBT ‘\
0 dBm | \ 0 dem| \
-10 dam ‘J t -10 dgm i
SPURIOUS_LINE_ABS_ ! | |
20 dBm 20 dém
~ J M J. o,
-30 dBm dem
] v ey
e o] e i,
40 dBm —— 0 -40 dem g v m
» M*WM)}F [P et "
Uiy vy -50 dem R r———
40 derm 60 dem
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz J|[start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70896 GHz -22.90 dém -9.90 dé 1.753 GHz 1.755 GHz 100.000 kHz 1.75391 GHz 13.35 dBm -16.65 dB
1,709 GHz 1.710 GHz 20.000 kHz 171000 GHz -26.91 dém -13.31 dB 1755 GHz 1756 GHz 50,000 kHz 175500 GH= 5840 dBrm 1540 dB
1,710 GHz 1.712 GHz 100,000 kHz 1.71026 GHz 12.06 dBm -17.04 dB 1.766 CHz 1765 GH2 1.000 MH2 175601 GHz 25,16 dBm -12.16 dB
Il v j 1 i

Date: 24 APR.2020 20:50:16

Date: 24 APR.2020 21.01:53

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56ZD5

Page Number : A109 of A282
Report Issued Date : Jun. 19, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG042102B

LTE Band 4/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum 7
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 23.40 dém  Offset 5.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
20 dbifpildheck LA 5P URIMIE CHBEK 285 BARS
Line _$PURIOUS INE_ABS PABS (‘ \ Line 'I—'II%I\] IS_LINE_ABS PASS
10 dem { \ 10 dém { \
0 dem r T 0 dem IJ 1
-10 dBm | { -10 dBm t
SPURIOUS_LINE_ABS_ 1 LL r
20 dBm ’ by 20 dBm
-30 dBm A f 4 'Ig‘:m dap‘
J / | N
40 dBm e 4 K ) ~ - T
- IR Sw— i v 8 = ———
50 dBm £ st : -50 dBm ! e T N s
P \ Z = .
-60 dBm -60 dem
70 dem 70 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz || Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170893 GHz -25.42 dem -i2.42 d& 1.753 Ghz 1.755 Ghz 100.000 kHz 1.75475 GHz 20.65 dbrm -0.35 d&
1.708 GHe 1.710 GHz 20.000 kHz 1.71000 GHz ~23.34 dim -10.34 d8 1.755 GHz 1.756 GHz 20.000 kHz 1.75500 GHz -23.96 dBm -10.96 de
1,710 GHz 1.712 GHz 100,000 kHz 1.71026 GHz 20.19 dem -9.81 d& 1756 CH2 1768 GH2 1,000 Mz 75600 CHe ~5.51 cbm i5e1d
i ] L il ]

Date: 24 APR.2020 2046:26

Date: 24 APR.2020 21:00:46

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um c%:
Ref Level 23.40 dBm  Offset 5.40 db Mode Auto Sweep RefLevel 23.40 d&m  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dhipilfhack DAKS L SPURIRWECHBEKARS paRs
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 gem 7 s 10 cpryRrtinens \
0 dBm | \ 0 dem }
-10 d8m t T -10 dgm |
SPURIOUS_LINE_ABS_ [ ! l
20 dem 20 dpm
i l \_ J.
30 dBm o M/ ‘ol dem ”‘*.m
it
40 dem o st -40 dBm —
A b
dBm et 50 dB M
CE i ——— B m e Pe—v—
60 deém 60 dBm
70 dem 70 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[['Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Frequency | pPowerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170895 GHz -25.21 dém 2.21 d& 1.753 Ghz 1.755 Ghz 100.000 kHz 1.75393 GHz 12.64 dBm -17.16 dB
1.708 GHe 1.710 GHz 20.000 kHz 1.71000 GHz ~29.53 dém -16.53d8 1.755 GHz 1.756 GHz 20.000 kHz 1.75500 GHz -20.08 dBm -16.08 d&
1.710 GHz 1.712 GHz 100,000 kHz 1.71075 GHz 12,40 dBm -17.60 dB 1756 CH2 765 ors 1,000 Mz 7601 Chs ~57.11 cbm 14118

i ;

Date: 24 APR.2020 20:51.23

i

Date: 24 APR.2020 21.03:00

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56ZD5

Page Number
Report Issued Date
Report Version

1 A110 of A282
: Jun. 19, 2020
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG042102B

LTE Band 4/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
spectrum x| spectrum 7
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 23.40 dém  Offset 5.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 avgPwr
20 dbifpilfheck BARS | SPURIRWECHBEK RS DARE
Line _$PURIOUS INE_ABS PABS [\ Line 'p”?ﬂ\‘f IS_LINE_ABS PAES
10 dem [ \ 10 dém / \
0 dém ] ‘ 0 dem B
-10 dBm ‘l -10 dem J
SPURIOUS_LINE_ABS_ ‘ \ J
20 dBm 20 dBm
l’[\ J
-30 dBm J h 30 dy
| A AR
/ |l \4 .,
-40 dm ¥ -Adgm %
- s,
M_,,nm-w""""‘" e T { VJ /'\ i WMMIM‘%MM
-50 dBm. et -50 dBm e, T
e | s ]L - ———
-0 dBm 60 dem
70 dem 70 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz |||['Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170900 GHz -26.22 dém -13.22 d8 1.753 Ghz 1.755 Ghz 100.000 kHz 1.75475 GHz 19,50 dBm -10.50 d&
1.709 GHz 1.710 GHz 20.000 kiz 1.71000 GHz -26.88 dém -13.88 8 1.755 GHz 1.756 GHz 20,000 kHz 175500 GHz -26.61 dBm -13.61 dB
1,710 GHz 1.712 GHz 100,000 kHz 1.71026 GHz 19.40 dBm -10.60 d& 1756 CH2 1768 GH2 1.00D MHz 75600 CHe 30,90 dBm 1750 db,
.
)i ) e i ™
Date: 24 APR 2020 22:32.52 Date: 24 APR 2020 22-37:36
Lowest Band Edge / Full RB Highest Band Edge / Full RB
] um c%:
Ref Level 23.40 dBm  Offset 5.40 db Mode Auto Sweep RefLevel 23.40 d&m  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbffpll-Gheck Lo | SPURIMECHHEKABS Daks
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem o - 10 dBmy .\
0 dBm {( \ i uami \
-10 dam f -10 ddm i
SPURIOUS_LINE_ABS_ ( | |
20 dBm 1 20 dpm
s 1
-30 dBm ptiem
e "
] o ™ M
-40 dam ] = -40 dBm e
s [ e
.50 dem — gttt -50 dem e o
] PP — p—— e D——
40 derm 60 dem
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||| Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs Rangelow | Range Up RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170897 GHz -26.84 dBm 3.84 d& 1.753 Ghz 1.755 Ghz 100.000 kHz 1.75434 GHz 11,34 dBm -18.66 dB
1.709 GHz 1.710 GHz 20.000 kiz 1.71000 GHz -31.93 dém -18.93 8 1.755 GHz 1.756 GHz 20,000 kHz 175500 GHz -32.56 dBm -19.56 dB
1,710 GHz 1.712 GHz 100,000 kHz 171027 GHz 11.18 dBm -18.82 dB 1756 CH2 1768 GH2 1.00D MHz 75607 CHe 29.45 dBm 1649 db,
.
I 1 i
Date: 24.APR 2020 225400 Date: 24 APR.2020 22.38:43

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56ZD5

Page Number ©Al11
Report Issued Date

Report Version

of A282

: Jun. 19, 2020
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG042102B

LTE Band 4/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.40 dBm  Offset 5.40 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2340 deém Offset 5.40 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
20 dbifei ek Baks P | sPURImiECHBEKAeS T BAks
Line _$PURIOUS INE_ABS PABS J‘ W Line SPURIOUS, ]}\J— ABS PASS
10 dBm 10 dBm "
0 dem { \ 0 dem { !
-10 dBm -10 dem
SPURIOUS_LINE_ABS_ I I ;
-20 dem 20 dBm
[ \\1 lpl Jr\\ |" R,
-30 dem o \j‘"’ ! i { 3l dem }
A N T T T
P AT i ’/ g W K \ | S ————z
-50 dBm e s h. -50 dbm - s,
e NS
-0 dem 60 dBm
70 dem 70 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||| start 1.752 GHz 3003 pts Stop 1.765 GHz
[Spurious EmiSSi"'I's | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170772 GHz -29.57 dém -16.57 d8 1.752 Ghz 1.755 Ghz 100.000 kHz 1.75479 GHz 21.33 dbrm -5.67 d&
1.708 GHa 1.710 GHe 30.000 kiz 1.71000 GHz “2L11 dam -B.11d8 1.755 GHz 1.756 GHz 30,000 kiz 1.75500 GHz -21.68 dBm -8.88 de
1.710 GHz 1.713 GHz 100,000 kHz 1.71025 GHz 20,94 dém -9.06 d& 1758 oHe T 76t Gre 000 M 1 7se17 o ~57 85 dam 463 dn
i ] L il ]

Date: 24 APR.2020 21:09:11

Date: 24 APR.2020 21:18:38

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um c%:
Ref Level 23.40 dBm  Offset 5.40 db Mode Auto Sweep RefLevel 23.40 d&m  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dhipilfhack DAKS L SPURIRWECHBEKABS DaRs
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dém {.w-m,u.-—«-v-h E TRl
0 dem H dem |
-10 dem -10 dem \l
SPURIOUS_LINE_ABS_ f \
20 dem J 20 dBm l
MM L
-30 dBm o _30 dBm e, -
i - "
-40 dem P 40 dBm i R e
T —— wimpe .|
dem -50 dBm
-60 dBm -60 dem
70 dem 70 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||[I'start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs ALl Rangelow | Range Up REW | Frequency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170896 GHz -22.73 dém -9.73 d8 1.752 Ghz 1.755 Ghz 100.000 kHz 1.75258 GHz 9.57 dBm -20.43 dB
1.708 GHe 1.710 GHz 30.000 kHz 1.71000 GHz “26.13 dim -1s.13d8 1.755 GHz 1.756 GHz 30.000 kHz 1.75500 GHz -26.67 dBm -15.67 de
1.710 GHz 1.713 GHz 100,000 kHz 1.71201 GHz 9.47 dBm -20.53 dB 1756 CH2 765 ors 1,000 Mz 7640 Chs —54.00 dbm 100 s

i ;

Date: 24 APR.2020 21:11.26

i

Date: 24 APR.2020 21.20:53

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56ZD5

Page Number
Report Issued Date
Report Version

1 Al112 of A282
: Jun. 19, 2020
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG042102B

LTE Band 4 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

o
spectrum x| spectrum 7
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 23.40 dém  Offset 5.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr 01 avgrwr
20 dhifpilfheck Baks . | SPUEIMIECHBEKASS T DARE
Line _$PURIOUS INE_ABS PABS / \ Line _SPURIOUS ]\J— ABS PASS
10 dem / 10 dem |
0 dBém I.{ \ 0 dem ‘|
-10 dBm t -10 dBm
SPURIOUS_LINE_ABS_ I ) /
-20 d8m [ lk -20 dBm:
In\ F\ JJ B
-30 dBm dBm 7 <
Y A IR RPN
-40 dam Wt hg—L _a0\dBm lp \'Lu‘l 4 -
'P'Mﬁwmu-w / w \'M J \ A I W‘Wn‘v
K W mia i e p A Y T,
50 dBm L '\ S0 d8 e SS— ;
| R e
-60 dBm -60 dem
-70 dam -70 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||| start 1.752 GHz 3003 pts Stop 1.765 GHz
[Spurious EmiSSi"'I's | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170771 GHz -29.95 dém -16.95 d& 1.752 Ghz 1.755 Ghz 100.000 kHz 1.75477 GHz 20.61 dBr -9.39 d&
1.708 GHa 1.710 GHe 30.000 kiz 1.71000 GHz ~21.24 dom -8.24.d8 1.755 GHz 1.756 GHz 30,000 kiz 1.75500 GHz -21.64 dBm -8.84 de
1,710 GHz 1.713 GHz 100,000 kHz 1.71026 GHz 20.26 dem -9.74 d& 1756 CH2 1768 GH2 1,000 Mz 17603 Chs ~35.12 dbm S TREPT
i ] L il ]

Date: 24 APR.2020 21:10:18

Date: 24 APR.2020 21:19:46

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um c%:
Ref Level 23.40 dBm  Offset 5.40 db Mode Auto Sweep RefLevel 23.40 d&m  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dhipilfhack DAKS L SPURIRWECHBEKABS DaRs
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
i 10 dBm
10 dBm T MWMV\\
0 dem ]J Wb cem :
-10 dem 10 dem \l
SPURIOUS_LINE_ABS_ f \
20 dem 20 dBm
ot
-30 dem e J 30 dem J
I 1 g
"
i B
-40 dem 40 dBm T
MW r—— e
fop it ks
Yy 50 dBm S
60 dem 60 dBm
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||[[Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170890 GHz -23.74 dem 0.74 d& 1.752 Ghz 1.755 Ghz 100.000 kHz 1.75432 GHz .77 dBm -21.23 dB
1.708 GHe 1.710 GHz 30.000 kHz 1.71000 GHz ~29.56 dim -16.60 d8 1.755 GHz 1.756 GHz 30.000 kHz 1.75500 GHz -20.63 dBm -16.83 de
1.710 GHz 1.713 GHz 100,000 kHz 171213 GHz 5.55 dBm -21.45 dB 1756 CH2 765 ors 1,000 Mz 7614 Chs ~55.11 cbm 1511 B
T
i i )

Date: 24 APR.2020 21:12.34

Date: 24 APR.2020 21:22201

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56ZD5

1 Al113 of A282
: Jun. 19, 2020
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG042102B

LTE Band 4 / 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

pec m

Ref Level 23.40 dBm  Offset 5.40 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2340 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

Date: 24 APR.2020 22-41:06

@1 AvgPwr (@1 avgPwr
20 dbpilfheck ks | SPURIRHIE CHBEKABS paRs
Line _$PURIOUS_| INE_ABS PABS f-\ Line _SPURIOUS_)INE_ABS PABS
10 dem “ 10 dém
|
0 dBm " | 0 dem: ‘ ‘
-10 dBm } 1 -10 dBm -
SPURIOUS_LINE_ABS_ I l /
-20 dem I \ 20 dBm )
. a1
) AN T L O
» R
~40 dém e .,mjﬂ L I |w 1 { -4lﬂdam \W.a o
. b AR
-50 dBm _Md‘ i / j e — \ " M._
8 Pk v T o v S -
-0 dem 60 dBm
70 dem 70 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||| start 1.752 GHz 3003 pts Stop 1.765 GHz
[Spurious EmiSSi"'I's | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170789 GHz -31.87 dém -18.87 d& 1.752 Ghz 1.755 Ghz 100.000 kHz 1.75477 GHz 19.56 dBm -10.44 dB
L1709 G2 1.710 GHe 30.000 kiz 1.71000 GHz ~24.67 dom -1LE7 8 1.755 GHz 1.756 GHz 30,000 kiz 1.75500 GHz -24.76 dBm -11.76 de
1.710 GHz 1.713 GHz 100,000 kHz 1.71025 GHz 19,32 dBm -10.68 dB 1758 oHe 765 ors 000 M 1 7se17 o ~35.69 dam e e dn
i ] L il ]

Date: 24 APR 2020 22:45:50

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um c%:
Ref Level 23.40 dBm  Offset 5.40 db Mode Auto Sweep RefLevel 23.40 d&m  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbffpll-Gheck Lo | SPURIMECHHEKABS Daks
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
/'I"N'W‘\« s ‘ - \
0 dem / } dem \
-10 dem 10 dem !
SPURIOUS_LINE_ABS_ ’ 1
20 dem [ 20 dBm 1
-30 dBm sesarte 30 dem o
Lt _Jl -
o B
-40 dm ™ 40 dBm e
Wmmww""" " g W“‘M»MM
Y e il R o
-50 dBm S
60 dem 60 dBm
70 dem 70 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.700 GHz 1.000 MHz 170896 GHz -25.62 dem 2.62 d& 1.752 Ghz 1.755 Ghz 100.000 kHz 1.75326 GHz 7.68 dbm -22.32 dB
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -32.42 dm -19.42 8 1.755 GHz 1.756 GHz 30,000 kHz 175500 GHz -31.64 dBm -18.64 dB
1.710 GHz 1.713 GHz 100,000 kHz 1.71255 GHz 7.20 dBm -22.60 dB 1756 CH2 1768 GH2 1,000 Mz 75603 CHe 25,85 dBm 1569 db
T
I 1 i
Date: 24.APR 2020 224213 Date: 24 APR.2020 22.46:57
Sporton International (Kunshan) Inc. Page Number 1 Al14 of A282
TEL : +86-512-57900158 Report Issued Date : Jun. 19, 2020

FAX: +86-512-57900958
FCC ID : IHDT56ZD5

Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG042102B

LTE Band 4/

5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.40 dBm  Offset 5.40 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2340 deém Offset 5.40 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
20 dhipilfhack DAKS » | SPURIGHWECHBEKABS - PARS
Line _$PURIOUS_| INE_ABS PABS ‘I Line _SPURIOUS_LINE_ABS \I PABS
10 dBm f 10 dBm \
0 dém ’l ‘ 0 dém I
\ I
-10 dBm ] 5 -10 dBm
SPURIOUS_LINE_ABS_ [ \ ,I‘
-20 dem ; \ || 22 e :
i 4\
30 dBm - - fl | \I - dBm I\"L ‘J ““"“\I‘
P 'M\k / h ) ‘LL {\ [ | J \ \ J \ ki
40 dBm—tint / o L — i 40'dBm t s -
=0 dp podzrebems T s, pu = L s, W,
50 dog 50 it . -
o] S
-60 dBm -60 dem
-70 dam -70 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz | ||['start 1.75 GHz 3003 pts Stop 1.765 GHz
[Spurious EmiSSi"'I's | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170845 GHz -29.76 dém -16.76 d& 1.750 Ghz 1.755 Ghz 100.000 kHz 1.75468 GHz 20.78 dBm -0.22 d&
1.708 GHa 1.710 GHe £0.000 kiz 1.71000 GHz ~22.24 dom -9.24.d8 1.755 GHz 1.756 GHz 50,000 kHz 1.75500 GHz -23.17 dBm -10.17 de
1.710 GHz 1.715 GHz 100,000 kHz 1.71035 GHz 20,97 dém -9.03 d& 1758 oHe 765 ors 000 M 1 7een4 ohe 3616 dam “ 1516 0B

i ;

Date: 24 APR.2020 21:25:37

i 2

Date: 24 APR.2020 21:35:04

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum c%:
Ref Level 23.40 dBm  Offset 5.40 db Mode Auto Sweep RefLevel 23.40 d&m  Offset 5.40 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dhipilfhack DAKS L SPURIRWECHBEKABS paRs
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dém
P S U AP RO P
/ il |
0 dem ; dBm \
.10 dem ’ H ([l {10 dem i
SPURIOUS_LINE_ABS_ J |
20 dam 20 dem
PR
-30 dBm /"'» -30 dBm 4
e praremet” s A
40 dB m—p -40 dBm ]
| [ rerspamired
-50 dém -50 dBm
-60 dBm -60 dem
70 dem 70 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz | || tart 1.75 GHz 3008 pts Stop 1.765 Gz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Frequency | pPowerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70897 GHz -23.56 dBm 0.56 d8 1.750 GHz 1.755 Ghz 100.000 kHz 175145 GHz 7.31 dBm -22.69 dB
1.703 GHz 1.710 GHz 50.000 kHz 1.70999 GHz -28.99 dBm -15.99 dB 1755 GHz 1788 anz 50.000 kHz 175500 GHz 29 46 dBm 1646 db
1.710 GHz 1.715 GHz 100,000 kHz 1.71275 GHz 7.59 dBm -22.41 dB 1756 CH2 1768 GH2 1,000 Mz 175812 CHe 5471 dbm 11714

i ;

Date: 24 APR.2020 21:27.52

i

Date: 24 APR.2020 21.37:19

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56ZD5

1 Al115 of A282
: Jun. 19, 2020
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG042102B

LTE Band 4 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.40 dBm  Offset 5.40 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2340 deém Offset 5.40 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
20 dhipilfhack DAKS » | SPURIGHWECHBEKABS PARS
Line _$PURIOUS_| INE_ABS PABS f \ Line _§PURIOUS_LINE_ABS_| | PABS
10 dem J 10 dém ]|
0 dem / 0 dem 'J t
-10 dBm -10 dBm !I
SPURIOUS_LINE_ABS_ g N [( \
20 dBm [ \ - 20 dBm y t
30 dom - A /1 -7 dem |ﬂ J Fdaias
AN E L] IR
-40 dBm / / | | 40\4Bm Pl b | AR A,
\ f \
‘ M"‘J W / l"w“\ﬂ / “' M \ M / \—l JUJM \_ i st J‘ wﬂ
.50 dB R sk - ot 50 d -, LY, P, I h
e ] o " B ~ - -
-60 dBm -60 dem
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz | ||['start 1.75 GHz 3003 pts Stop 1.765 GHz
[Spurious EmiSSi"'I's | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70850 GHz -30.43 dBm -17.43 d& TG Liss o 100.000 kHz  Teet 2017 dbm —QWI
1.708 GHa 1.710 GHe £0.000 kiz 1.71000 GHz ~22.07 dom -9.07 d& 1.755 GHz 1.756 GHz 50,000 kHz 1.75500 GHz -23.11 dBm -10.11 de
1,710 GHz 1.715 GHz 100,000 kHz 171021 GHz 20.60 dem -9.40 d& 1.766 CHz 1768 GH2 1,000 Mz 70647 Chi 36 97 dbm 13978
i ] L il ]

Date: 24 APR.2020 21:26:44

Date: 24 APR.2020 21:36:11

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um c%:
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep RefLevel 23,40 dBm  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dhipilfhack DAKS L SPURIRWECHBEKABS paRs
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem: 10 dBém
PMWWWWW/\ B . e e
0 dBm [' l [jruam "
-10 dam 10 dBm
SPURIOUS_LINE_ABS_ { ‘ 1
20 dBm i |[|F=0 cem
B i [ VH ey
-30 dBm e 30 dem o
_w,,.,._,_,..w"‘ WM
-40 dem e ke 40 dBm P, Er—
. S—
50 dBm 50 dem
60 dam 60 dem
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||[[Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Frequency | pPowerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170900 GHz -25.15 dem 2.15 d& 1.750 Ghz 1.755 Ghz 100.000 kHz 1.75075 GHz 6.45 dBrm -23.55 dB
1.708 GHe 1.710 GHz 50.000 kHz 1.71000 GHz -30.40 dém -17.40d8 1.755 GHz 1.756 GHz 50.000 kHz 1.75500 GHz -31.22 dBm -18.22 de
1,710 GHz 1.715 GHz 100,000 kHz 171411 GHz £.10 dem -23.90 dB 1756 CH2 1768 GH2 1,000 Mz 75600 CHe 3656 cbm 1556 b
.
I J1 £

Date: 24 APR.2020 21:28:59

Date: 24 APR.2020 21.38:26

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56ZD5

1 A116 of A282
: Jun. 19, 2020
: Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG042102B

LTE Band 4 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum x| spectrum 7
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 23.40 dém  Offset 5.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
20 db}??lﬂl-'w"* LA 5P URIMIE CHBEK RS BARS
Line EPURIOUS INE_ABS PABS ’ Line SPURIOUS, INE_ABS PASS
10 dem T 10 dem \
o dm j o o |
-10 dBm I -10 dem f -
SPURIOUS_LINE_ABS_ J | / ]
20 dBm } ‘1 20 dBm -
f ﬂ i [ k e
-30 dem . {,_.q_‘ﬁ& / \1 H ] \ ‘aﬁ' dBm .\ | ' T T
f‘ Y / 5 ] [ ! | hn‘wdﬁm J o ! { i s,
} f— \ {{ | f / | J \ \
e / \\"‘v'\m L g S0 b i) .‘JMLV*
L = i S sl p—
-60 dBm -60 dem
70 dem 70 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz || start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70800 GHz -31,39 dém -18.39 d& 1.750 Ghz 1.755 Ghz 100.000 kHz 1.75465 GHz 19.30 dBm -10.70 dB
1.708 GHe 1.710 GHz 50.000 kHz 1.71000 GHz “25.15 dim -12.15d8 1.755 GHz 1.756 GHz 50.000 kHz 1.75500 GHz -24.24 dBm -11.24 de
1,710 GHz 1.715 GHz 100,000 kHz 1,71038 GHz 19.24 dBm -10.76 d& 1756 CH2 1768 GH2 1,000 Mz 175713 oHe ~57.71 chm 1471 d8
i ] L il ]

Date: 24 APR.2020 22:4919

Date: 24 APR 2020 22:54:03

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um c%:
Ref Level 23.40 dBm  Offset 5.40 db Mode Auto Sweep RefLevel 23.40 d&m  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dhipilfhack DAKS L SPURIRWECHBEKABS DaRs
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem: 10 dBém
onenPMe Vg iy e
Y PRI SR el
0 dBm [J' M\ o e l\l
-10 dem 10 dBm |
SPURIOUS_LINE_ABS_ / \ \
20 dem rf 20 dem :
-30 d8m R sty -30 dem ] -
e / \ I W
-40 dm B 40 dem s e
) - o
WW R S R
-50 dam -50 dBm
-60 dBm -60 dem
70 dem 70 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz | ||[Start 1.75 GHz 3008 pts Stop 1.765 Gz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Frequency | pPowerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170899 GHz -26.93 dém 3.93 d& 1.750 Ghz 1.755 Ghz 100.000 kHz 1.75138 GHz 5.68 dBm -24.32 dB
1.708 GHe 1.710 GHz 50.000 kHz 1.71000 GHz -32.03 dém -19.03 d8 1.755 GHz 1.756 GHz 50.000 kHz 1.75500 GHz -32.39 dém -19.30 de
1.710 GHz 1.715 GHz 100,000 kHz 1.71390 GHz 5.17 dém -24.83 dB 1756 CH2 765 ors 1,000 Mz 7604 Chs 2652 chm TP
T
I J1 £

Date: 24 APR.2020 22.50.26

Date: 24 APR.2020 22.55:11

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56ZD5

Page Number
Report Issued Date

Report Version : Rev. 01

1 Al117 of A282
: Jun. 19, 2020




SPORTON LAB.

FCC RF Test Report

Report No. : FG042102B

LTE Band 4 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.40 dBm  Offset 5.40 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2340 dém  Offset 5.40 dg
SGL Count 100/100

Mode Auto Sweep

Date: 24 APR.2020 21:42:02

@1 AvgPwr (@1 avgPwr
20 dhipilfhack DAKS I | SPURIGHWECHBEKABS PARS )
Line _$PURIOUS INE_ABS PABS F\ Line SPURIOUS_LINE_ABS. PASS FI
10 dem f \ 10 dBm ! l
0 dam jl \ 0dem /‘ l
-10 dBm -10 dBm 7
| SPURIOUS_LINE_ABS_ / \ / H{
20 dBm — ﬂ 20 dBm F ; \
-30 dém 7 | -3pldBm ; {J .
o
s ?
e MYy L1 A i | J A ™
40 dafn T - b iy T — 0 em v "
C 7/ B A N TS T,
=0 dbm i [ \ I Y =0 M /N e Moot ™
- Y ) T U i
-0 dBm 60 dem
-70 dam -70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz ||| start 1.745 GHz. 3003 pts Stop 1.765 GHz
purious EmiSSi"'I's | | | Spurious Emissions
Range Low Range Up RBW Fraguency Power Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | Powerabs |  Alimit
1.700 GHz 1.7009 GHz 1.000 MHz 170598 GHz -29.40 dém -16.40 d& 1,745 GHz _EﬁEGHz 100.000 kHz {mﬁ Ghz 21.73 dbm —EWI
1,709 GHz 1.710 GHz 100,000 kHz 171000 GHz -31.94 dém -18.34 dB 1755 GHz 1756 GHz 100000 kHz T 7een1 ope 31 4s e 1546 48
1,710 GHz 1.720 GHz 100,000 kHz 171061 GHz 21.26 dem -8.74 dB 1756 CH2 765 ors 1,000 M 175073 ot ~35.76 dam e dn
S
i ] L il ]

Date: 24 APR.2020 21:51:29

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 24 APR.2020 21:4417

S um mVJ
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep RefLevel 23,40 dém  Offset 5.40 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dhipilfhack DAKS L SPURIRWECHBEKABS paRs
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10dBm
JEUIPRT PYRURST I T AEVESI UV T e A M At et e
0 dBm f \ 0 fism |
-10 dam | -10 dem i
| SPURIOUS_LINE_ABS_ ‘ |
-20 dBm: ’f i -0 dBm
= ! N
-30 dBm e 50 derm E——
Bm -40 dem ey
-50 dam -50 dem
60 derm. -60 dem
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz | (|Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70900 GHz -26.18 dém -13.18 d& 1.745 GHz 1.755 Ghz 100.000 kHz e o 448 dBm -zsml
1.708 GHe 1.710 GHz 100.000 kiiz 1.70853 GHz -30.72 dém -17.72 d8 1.755 GHz 1.756 GHz 100.000 kHz 1.75803 GHz -20.97 dBm -16.97 d&
1.710 GHz 1.720 GHz 100,000 kHz 1.71443 GHz 4.27 dBm -25.73 d8 1.756 GHz 765 ors 1,000 Mz 7653 ohs ~55.19 dbm 1510 B
.
i it w

Date: 24 APR.2020 21.53:44

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56ZD5

Page Number
Report Issued Date
Report Version

1 A118 of A282
: Jun. 19, 2020
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG042102B

LTE Band 4/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Offset 5.40 dB Mode Auto Sweep

Ref Level 23.40 dBm

Spectrum

Ref Level 2340 dém  Offset 5.40 dg
SGL Count 100/100

Mode Auto Sweep

SGL Count 100/100
@1 AvgPwr @1 svgPwr
20 dhipilfhack DAKS » | SPURIGHWECHBEKABS PARS "
Line _$PURIOUS_} INE_ABS PABS /\\l Line _$PURIOUS_LINE_ABS, PASS !|
10 dem | \ 10dBm - ‘
0 dem Jl \ 0 dem - \
-10 dBm - -10 dem j
| SPURIOUS_LINE_ABS_ [ \1 | \
-20 dem — 20 dém :
| i F
-30 dBm 7 i ! -3pldem I [ <
N A — LH fl\l | \\ Jin l( AMJ \ w/ \ A
’ \ N 4]\
v,
L ML/ rerte | S| h LU so M| ol ey,
A s S LN P 1 PPN PILTT T Pt Lt
60 dom -60 dem
70 derm 70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz | |'Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“'I‘S | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70632 GHz -29.64 dém -16.64 d& 1.745 GHz 1.755 Ghz 100.000 kHz s o 20.93 dBm —-SWI
1.709 GHz 1.710 GHz 100,000 kHz 1.71000 GHz -31.56 dbm -18.56 d& 1.755 GHz 1.756 GHz 100,000 kHz 1.75500 GHz -31.02 dBm -13.92 dB
1.710 GHz 1.720 GHz 100,000 kHz 1.71058 GHz 20.30 dBm -9.70 d& 1.756 GHz 1765 GHz2 1,000 Mz 17865 Chs —29°54 cbm 1654 db
e ——
i ] L il ]
Date: 24 APR.2020 214309 Date: 24 APR 2020 21:52:37
Lowest Band Edge / Full RB Highest Band Edge / Full RB
] um mv:
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep RefLevel 23,40 dém  Offset 5.40 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbifeiihack e HoF UEIRE CHEEKABS -
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10dBm
0 dBm piee A S o PNl A g 0 Efw"“‘"w"‘"/‘-ﬂ-—r‘\d\m&/w b et ans 1|
-10 dem { \ -0 dBm I
| SPURIOUS_LINE_ABS_ { \ |
20 dBm i 20 dem i‘
-30 dBm f \ 0 o .
e T A NS "
8 o -40 dem
-50 dam -50 dem
60 derm. -60 dem
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz || Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70844 GHz -27.89 dém -14.89 d& 1.745 GHz 1.755 Ghz 100.000 kHz 1.74771 GHz 3.93 dBm -26.07 d&
1.709 GHz 1.710 GHz 100,000 kHz 1.71000 GHz -32.68 dbm -19.58 d& 1.755 GHz 1.756 GHz 100,000 kHz 1.75500 GHz -31.58 dBm -13.58 dB
1.710 GHz 1.720 GHz 100,000 kHz 1.71542 GHz 2.36 dBm -26.54 dB 1.756 GHz 1765 GHz2 1,000 Mz 175812 CHe 2657 dbm 1587 db

i ;

Date: 24 APR.2020 21.4524

i

Date: 24 APR.2020 21.54:51

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56ZD5

Page Number 1 A119 of A282
Report Issued Date : Jun. 19, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG042102B

LTE Band 4 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.40 dBm  Offset 5.40 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2340 dém  Offset 5.40 dg

SGL Count 100/100

Mode Auto Sweep

Date: 24 APR.2020 22-57-33

@1 AvgPwr (@1 avgPwr
20 dbpil ek BaRs | SPURIMECHYEKABS BARR
Line _$PURIOUS INE_ABS PABS ﬂ Line SPURIOUS_LINE_ABS. PASS Jﬂ‘
10 dem { \ 10 dem B
0 dem - \ 0 dem /‘ |\
-10 dBm J -10 dBm )
| SPURIOUS_LINE ABS_ r L\ J 5
-20 dem ‘ l 20 dBm F -
-30 dem /MM\ \I I«\ ‘ﬂ\ _sblapm M j
-40 defh ‘\ M i k’“, ll\ ]‘ \ -do fiBm i s
‘ | \
A A I N e | \ o dam L .
P s | B i ~
-60 dBm -60 dem
-70 dam -70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz ||| start 1.745 GHz. 3003 pts Stop 1.765 GHz
purious EmiSSi"'I's | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70620 GHz -30.69 dém -17.69 dB 1,745 GHZ 1.755 Gz 100.000 kHz 1.75439 GHz 19,86 dbm -10.14 dB
1.705 GHz 1.710 GHz 100000 kHz 1.70899 GHz -34.37 dBm -21.37 dB 1755 GHz 1756 GHz 100000 kHz T 7eenn ope 34 a4 B o144 dn
1.710 GHz 1.720 GHz 100,000 kHz 1.71062 GHz 19.14 dBm -10.86 dB 1758 oHe 765 ors 1,000 M 175070 ohe ~30.74 cam “ 1774 dB
S
i ] L il ]

Date: 24 APR.2020 23:.02:16

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um mVJ
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep RefLevel 23,40 dém  Offset 5.40 d Mode Auto Swasp
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
20 dhipilfhack DAKS L SPURIRWECHBEKABS paRs
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dém
0 dem i o Rl s e \ 0 Dyt R - . “
-10 dam , -10 dem
| SPURIOUS_LINE_ABS_ [ \ \
20 dem I iR 0 dem \L
-30 dam sy / il ﬂlsu dBm 1
I’ \ """""‘-%M
mww k W‘AMM
i -40 dBrm s —
-50 dem -50 dBm
-60 dBm -60 dem
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz | (|Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70861 GHz -28.93 dém -15.93 d& 1.745 GHz 1.755 Ghz 100.000 kHz 1.74969 GHz 2.65 dBm -27.15 dB
1.708 GHe 1.710 GHz 100.000 kiiz 1.71000 GHz ~34.72 dém 2172 de 1.755 GHz 1.756 GHz 100.000 kHz 1.75500 GHz -35.22 dBm -22.22 d8
1.710 GHz 1.720 GHz 100,000 khz 1.71533 GHz 2.27 dem -27.73 dB 1.756 GHz 1765 GHz2 1,000 Mz 17603 Chs T T 1672 B

i ;

Date: 24 APR.2020 22.58 40

i

Date: 24 APR.2020 23.03:24

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56ZD5

1 A120 of A282
: Jun. 19, 2020
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG042102B

LTE Band 4 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.40 dBm
SGL Count 100/100

Offset 5.40 dB Mode Auto Sweep

Spectrum

Ref Level 2340 dém  Offset 5.40 dg
SGL Count 100/100

Mode Auto Sweep

Date: 24 APR.2020 21:58 28

@1 AvgPwr (@1 avgPwr
20 dhipilfhack DAKS | SPURIGHWECHBEKABS PARS u
Line _$PURIOUS INE_ABS PABS \ Line _$PURIOUS_LINE_ABS, PASS H
10 dem } \ 10 dem ‘ l
0 dBém / k 0 dem } ‘
-10 dBm { -10 dBm S
| SPURIOUS_LINE ABS_ { 7 1 \
-20 dem - ﬂ -20 dBm l hl
-30 dem /‘- “ \'\\ ‘ ! -3 ’\1Brr I !
-40 dem \ "t Al | 4 dBm ‘ / /‘
e, \, _E | . y A f b dom a i L W s, /1
A g Ry
= s JU e S e I AR A o vV
-60 dBm -60 dem
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz | ||['start 1.74 GHz 3003 pts Stop 1.765 GHz
purious EmiSSi"'I's | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70403 GHz -28.97 dBm -16.97 d& 1.740 Ghz 1.755 Ghz 100.000 kHz 1.75417 GHz 20.61 dbr -0.10 d&
1.708 GHa 1.710 GHz | 150.000 kiz 1.71000 GHz “27.57 dom “14.57.d8 1.755 GHz 1.756 GHz 150,000 kHz 1.75500 GHz -27.72 dém -14.72 de
1.710 GHz 1.725 GHz 100,000 kHz 171082 GHz 20,67 dém -9.13 dB 1756 CH2 765 ors 000 M 1 76004 ohe 3194 dbm “i5.54 dB
e ——
i ] L il ]

Date: 24 APR 2020 22:07:55

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 23.40 dBm
SGL Count 100/100

Offset 5.40 dB Mode Auto Sweep

Ref Level 2340 dém  Offset 5.40 dB
SGL Count 100/100

Mode Auto Sweep

Il

Date: 24 APR.2020 22.00:42

@1 AvgPwr (@1 avgPwr
20 dhipilfhack Ak HoF UEIRE CHEEKABS BAgS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10dBm
o dam I i vt it ol A g ) P T e e e e ¥t F VeSO, VN RV
| \
.10 dBm ‘ -10 dem
| SPURIOUS_LINE_ABS_ } I \
-20 dBm -20 dBm i
-30 dBm = H \n 730 dBrm al |
" s ——
-40 dam -40 dem
-50 dBm -50 dBm
-60 dBm -60 dem
-70 dBm: =70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.74 GHz 3003 pts StD_E .765 GHz
purious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup RBW | Frequency | _Powerabs |  ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70887 GHz -27.93 dém -14.93 d8 1.740 GHz 1.755 GHz 100.000 kHz 1.74627 GHz 2.97 dBm -27.03 dB
1.709 GHz 1.710 GHz 150,000 kHz 1.71000 GHz -31.85 dBm -18.85 dB 1.755 GHz 1.756 GHz 150.000 kHz 1.75501 GHz -30.00 dBm -17.00 dB
1.710 GHz 1.725 GHz 100,000 kHz 1.71672 GHz 2,97 dBm -27.03 di 1.756 GHz 1.765 GHz 1,000 MHz 1.75687 GHz -25.16 dBm -12.16 dB

i

Date: 24 APR.2020 22.10:09

Sporton

International (Kunshan) Inc.

TEL : +86-512-57900158
FAX: +86-512-57900958

FCCID:

IHDT56ZD5

Page Number
Report Issued Date
Report Version

1 Al121 of A282
: Jun. 19, 2020
: Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG042102B

LTE Band 4/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.40 dBm  Offset 5.40 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2340 dem
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

Date: 24 APR.2020 21:59°35

@1 AvgPwr (@1 avgPwr
20 dhipilfhack DARS 5 | SPURIGHWECHBEKABS PARS .
Line _$PURIOUS INE_ABS PABS J\ Line _$PURIOUS_LINE_ABS, PASS [\
10 dem } ‘ 10 dem ‘ ‘
: '
| [}
-10 dBm 3 ‘” -10 dBm: T
| SPURIOUS_LINE ABS_ JJ [ \
20 dBm .,‘r\ 20 dbm IJ \I
-30 dem ﬂ‘ -30 Hem I
a H | | [ ™
-40 dem s -4p gBm
jl LMW [ 1‘ v MM"‘M‘I \
. ) . ] j\ / m\ ' ng 4 } Mt Al ol /1
& / ot - e
el AN oty \».NMAJ oy 'vJ k./‘u.ruw.. “’_‘,F\Wm.\j =
-60 dBm -60 dem
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz | ||['start 1.74 GHz 3003 pts Stop 1.765 GHz
purious EmiSSi"'I's | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70438 GHz -29.59 dBm -16.50 d& 1.740 Ghz 1.755 Ghz 100.000 kHz 1.75414 GHz 20.53 dbrm -0.47 d&
1.708 GHa 1.710 GHz | 150.000 kiz 170959 GHz ~28.61 dom -15.61d8 1.755 GHz 1.756 GHz 150,000 kHz 1.75801 GHz -29.33 dbm -16.33 dB
1.710 GHz 1.725 GHz 100,000 kHz 1.71085 GHz 20,34 dém -9.66 dB 1758 oHe T 76t Gre 000 M 176053 ot ~35.37 dam o7 dn
e ——
i ] L il ]

Date: 24 APR.2020 22:08:02

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um mv:
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep RefLevel 23,40 dém  Offset 5.40 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbifeiihack e HoF UEIRE CHEEKABS -
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10dBm
0 dBm - et w .\ 0 dri o 2 -2 - ey
|
-10 dam ‘J -10 dem |
| SPURIOUS_LINE_ABS_ | I \
20 dBm ‘J ! 20 dem
‘ |
-30 dBm e i - f ] 40 dem " .
-40 dam -40 dem
-50 dam -50 dem
60 derm. -60 dem
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70895 GHz -29.12 dém -16.12 d& 1.740 GHz 1.755 Ghz 100.000 kHz 1.74665 GHz 2.26 dBm -27.74 dB
1.709 GHz 1.710 GHz 150,000 khz 1.70583 GHz ~33.66 dbm -20.66 d& 1.755 GHz 1.756 GHz 150,000 kHz 1.75501 Gz -32.56 dBm -19.56 dB
1.710 GHz 1.725 GHz 100,000 kHz 1.71624 GHz 1.95 dm -28.05 d8 1.756 GHz 1765 GH2 1,000 Mz 75670 CHe ~57.57 dbm 147 db

i ;

Date: 24 APR.2020 22.01:50

i

Date: 24 APR.2020 22.11:47

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56ZD5

1 A122 of A282
: Jun. 19, 2020
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG042102B

LTE Band 4/ 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 23.40 dBm  Offset 5.40 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 2340 dém  Offset 5.40 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
20 dbpil ek BaRS | SPURIMECHYEKABS BARR

Line _$PURIOUS INE_ABS PABS ﬂ Line _$PURIOUS_LINE_ABS, PASS ﬂ
10 dBm ) \ 10 dBm ‘ ‘
0 dem 0 dem

1 1 } 1
-10 dBm ,f ‘ 10 dem / |
| SPURIOUS_LINE_ARS_ F l\ NJ I\
-20 dBm -20 dem: } i
J l !

-30 dBm

M | |

-40 darm s f
[ ‘[M,—-""u W J wl

|

N )

0 dBm

'aﬁ’}‘“ |
‘JA B

Date: 24 APR.2020 230546

Date: 24 APR.2020 2310:29

|
o T 7 0 cpm i A e
M'v-\o-hrj L vﬂm - _W,J\ ) WJ,/J ”J\kvd pdenthon, et d ILJW,.\ww -
-60 dBm -60 dem
-70 dam -70 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz | ||['start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1,700 GHz 1.709 GHz 1.000 MHz 1,70437 GHz -31.27 dém -18.27 dé 1.740 GHz 1.755 GHz 100.000 kHz 1.75414 GHz 19.41 dBm -10.59 dB

1.709 GHz 1.710 GHz 150,000 kHz 1.71000 GHz -30.76 dBm -17.76 dB 1.755 GHz 1.756 GHz 150.000 kHz 1,75502 GHz -29.47 dBm -16.47 dB

1.710 GHz 1.725 GHz 100,000 kHz 1.71085 GHz 19.32 dBm -10.68 di 1.756 GHz 1.765 GHz 1,000 MHz 1.76064 GHz -33.16 dbm -20.16 dB

e ——
i ] L il ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 24 APR.2020 23.06.53

Date: 24 APR.2020 23.11:36

] um mv:
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep RefLevel 23,40 dém  Offset 5.40 d Mode Auto Swasp
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
20 dbifeiihack e HoF UEIRE CHEEKABS -
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dém
0 dBm r_, b _.,,\/\I 0 dp - W
-10 dBm T -10 dem
| SPURIOUS_LINE_ABS_ } l \
20 dBm - -2h dem
L |
-30 dem p— ‘; Y -30 dem - Y
IR "‘Lﬂ h. —
dam ' 40 dBm S
-50 dam -50 dem
-60 dBm -60 dem
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz_||[['Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Range Up RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70856 GHz -30.77 dém -17.77 d& 1.740 GHz 1.755 Ghz 100.000 kHz 1.74675 GHz 0.96 dBm -29.04 d&
1.709 GHz 1.710 GHz 150,000 khz 1.70889 GHz ~36.27 dbm -23.27.d8 1.755 GHz 1.756 GHz 150,000 kHz 1.75503 GHz -36.71 dBm -23.71 dB
1.710 GHz 1.725 GHz 100,000 kHz 1.71578 GHz 0.70 dBm -29.30 d8 1.756 GHz 1765 GH2 1,000 Mz 75606 CHe ~30.72 dbm 1772 d8
.
i it "

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56ZD5

Page Number
Report Issued Date
Report Version

1 A123 of A282
: Jun. 19, 2020
: Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG042102B

LTE Band 4 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 24 APR.2020 22:14'53

o
spectrum x| spectrum 7
Ref Level 23.40 dbm  Offset 5.40 dB Mode Auto Sweep RefLevel 23,40 d2m  Offset 5.40 dB Mode auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
20 dbpil ek [ poaks | SPURIMECHYEKABS BARR "
Line _$PURIOUS INE_ABS ‘ HPA 55 Line _$PURIOUS_LINE_ABS, PASS ”
10 dBm | J 10 dBm i l
0 dem 0 dem | |
Il |
-10 dBm : 10 dBm IAJ |
| SPURIOUS_LINE ABS_ | \| J L\
-20 dém r{ﬂ t - -20 dBm r IW
T [ | e \‘l [ -
-40 dém J T l -41] dBm il W’ /
z | ] W\ ¥
LNy N, - mle i . ||| . s Al | e Y. S W
et JAN
e D o | R W T
-0 dem “50 dem
-70 dam -70 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz ||| start 1.735 GHz. 3003 pts Stop 1.765 GHz
purious EmiSSi"'I's | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170191 GHz -29.60 dém -16.60 d& 1,735 GHz _EﬁEGHz 100.000 kHz {m{ Ghz 21.29 dbm —aml
1.708 GHa 1.710 GHz | 200.000 kiz 1.70953 GHz ~31.24 dom -18.24 d8 1.755 GHz 1.756 GHz 200,000 kHz 1.75500 GHz -30.56 dém -17.56 d@
1.710 GHz 1.730 GHz 100,000 kHz 171111 GHz 20,92 dém -9.08 dB 1756 CH2 765 ors 1,000 M 76550 Chs ~33.96 dbm ~o.96 B
e ——
.
i L il ]

Date: 24 APR.2020 22:24:19

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Il

Date: 24 APR.2020 22.17.08

] um mv:
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep RefLevel 23,40 dém  Offset 5.40 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbifeiihack [ —oaks HoF UEIRE CHEEKABS -
Line _$PURIOUS INE_ABS ‘ PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm T 10 dém
0 dBm r = — — 0 dgne - w
-10 dam 1‘ -ll:(;srr
| SPURIOUS_LINE_ABS_ J \ \
20 dBm } \I -20 dem t
\ it N
-30 dBm, = . - 5 ;Zdarr K o
-40 dam -40 dem
-50 dam -50 dem
-60 dBm -60 dem
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70752 GHz -29.37 dém -16.57 d& 1.735 GHz 1.755 Ghz 100.000 kHz 1.74382 GHz 1.52 dBm -28.48 0B
1.709 GHz 1.710 GHz 200,000 kHz 1.70889 GHz -32.57 dbm -19.67 d8 1.755 GHz 1.756 GHz 200,000 kHz 1.75504 Gz -30.04 dBm -17.04 dB
1.710 GHz 1.730 GHz 100,000 kHz 1.71586 GHz 1.70 dém -28.30 d8 1756 CH2 1768 GH2 1,000 Mz 175707 oHe 26 42 chm 1542 db
.

i

Date: 24 APR.2020 22.26:34

Sporton

International (Kunshan) Inc.

TEL : +86-512-57900158
FAX: +86-512-57900958

FCCID:

IHDT56ZD5

1 Al124 of A282
: Jun. 19, 2020
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG042102B

LTE Band 4/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.40 dBm  Offset 5.40 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2340 dem
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

Date: 24 APR.2020 221815

@1 AvgPwr (@1 avgPwr
20 dbpil ek [ Baks 5P URIMIE CHBEK RS —-
Line EPURIOUS LINE ABS ‘ PAKS Line _§PURIOUS_LINE_ABS PASS |
10 dem - J f 10 dém , i
0 dém } ‘l 0 dem i ![
-10 dBm o -10 dem - | i
| SPURIOUS_LINE_ABS_ | \ |
20 dBm — 20 dBm
30 GD’..,\\ II \ }"‘ {ﬂ\ -30/ fem \{
40 dém 40 dBm !
' LU \ \
. -.WMM J L‘]H.ﬂ }\J( | fr\ \ ¢ | ; )1) . ; A MM_‘_A mj‘"’
Sy Tl LW
Rl R YA ./ M| W VA SR )
60 dom 50 dem
-70 dam -70 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70150 GHz -30.23 dém -17.23 dé 1.735 GHz 1.755 GHz 100.000 kHz 1.75387 GHz 19.79 dBm -10.21 dB
1.709 GHz 1710 GHz 200.000 khz 1.70858 GHz -31.93 dém -18.93 8 1.755 GHz 1.756 GHz 200,000 kHz 175502 GHz -31.67 dBm -18.67 dB
1,710 GHz 1.730 GHz 100,000 kHz 171107 GHz 19.68 dBm -10.32 dB 1.766 CHz 1765 GH2 1.000 MH2 176258 GHz 34.85 dBm -21.85 dB
e ——
i ] L il ]
Date: 24.APR.2020 22:16:00 Date: 24 APR2020 22:25:27
Lowest Band Edge / Full RB Highest Band Edge / Full RB
5 um mv:
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 23.40 dém  Offset 5.40 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dhifpilhack [ paks | SPURIMIECHYEKABS Daks
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 1 10 dém
0 dBm T T e vy od A " RS M\
-10 dam l 1 -10 dem
| SPURIOUS_LINE_ABS_ j \ \
20 dBm J I -2? dem i
A |
-30 dBm 30 dem
b st et ot W f?& 1 J e ettt vk
-40 dam -40 dem
50 dBm 50 dem
40 derm 60 dem
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz_|||Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70897 GHz -30.07 d&m -17.07 dé 1.735 GHz 1.755 GHz 100.000 kHz 1.74162 GHz 0.74 dém -29.26 db
1.709 GHz 1710 GHz 200.000 khz 1.70891 GHz -34.67 dBm -21.67 8 1.755 GHz 1.756 GHz 200,000 kHz 175502 GHz -33.00 dBm -20.00 dB
1,710 GHz 1.730 GHz 100,000 kHz 1,72094 GHz 0.47 dém -29.53 dB 1.766 CHz 1765 GH2 1.000 MH2 175601 GHz 28,10 dBm -15.10 dB
.
i i )

Date: 24 APR.2020 22.27:42

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56ZD5

1 A125 of A282
: Jun. 19, 2020
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG042102B

LTE Band 4 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.40 dBm  Offset 5.40 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2340 dem
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
20 dbpil ek [ paks | SPURIMECHYEKABS BARR

Line _$PURIOUS_} INE_ABS ‘ PABS Line _$PURIOUS_LINE_ABS, PASS n
10 dem : J | 10dBm i
0 dem H 1 0 dem : |1
-10 dBm : l -10 dem | "
| SPURIOUS_LINE_ARS_ '{ H [J |
-20 dBm -20 dBm I

-30 lBm

| [ A

20 de /
40 d{:‘\ ,’ \Lm\

|

k

-4ﬁ B I M

Date: 24 APR.2020 231358

m -5 JBm t
R " T J\L f Ji wfﬂ B A wad
. / oot}
s N o Md el FA Y I L AT
-60 dBm <60 dem
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts StD_E .765 GHz
purious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70213 GHz -31.49 d&m -18.49 d8 1.735 GHz 1.755 GHz 100.000 kHz 1.75391 GHz 19.14 dBm -10.86 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.70998 GHz -33.16 dBm -20.16 dB 1.755 GHz 1.756 GHz 200,000 kHz 1,75500 GHz -33.43 dBm -20.43 dB
1.710 GHz 1.730 GHz 100,000 kHz 1.71111 GHz 18.76 dBm -11.24 dB 1.756 GHz 1.765 GHz 1,000 MHz 1.76311 GHz -35.45 dBm -22.45 dB
e ——
i ] L il ]

Date: 24 APR 2020 23:18:43

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 23.40 dBm  Offset 5.40 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 2340 dém  Offset 5.40 dB
SGL Count 100/100

Mode Auto Sweep

i ;

Date: 24 APR.2020 23:15.06

@1 AvgPwr (@1 avgPwr
20 dhifpilfheck [ paks L SPURIRHECHYEKARS DARS
Line _$PURIOUS_} INE_ABS ‘ PABS Line _$PURIOUS_LINE_ABS PASES
10 dem - 10dBm
0 dBm ("‘ = B P S e Praroyey 0 d PR Ny T v P e e TS N e v S [ Pty WW
-10 dam . L 10 dem
| SPURIOUS_LINE_ABS_ j \ ]
20 dBm } ‘ -Eﬁ dBm i
| |
-30 dBm | -39 dem —
I A I \‘H \« ) -
-40 dam =40 dem
-50 dam -50 dem
60 derm. -60 dem
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70887 GHz -31.61 dém -18.61 d& 1.735 GHz 1.755 Ghz 100.000 kHz 1.74382 GHz -0.31 dBm -30.31 d&
1.709 GHz 1.710 GHz 200,000 kHz 1.70558 GHz -36.63 dbm -23.63 d8 1.755 GHz 1.756 GHz 200,000 kHz 1.75505 GHz -37.29 dBm -24.20 dB
1.710 GHz 1.730 GHz 100,000 kHz 1.71658 GHz -0.29 dBm -30.29 d8 1.756 GHz 1765 GH2 1,000 Mz L 7e654 CHe 3151 cbm ~15°51 db

1 e

Date: 24 APR.2020 23:19:50

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56ZD5

1 A126 of A282
: Jun. 19, 2020
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.
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Conducted Spurious Emission

LTE Band 4/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

: =) = |(Gpecn @
Ref Level 0.00 dem  Offset 5.40 dg Mode Auto Sweep Ref Level 0.00 dem  Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit Ihnrk PAES Limit 'thrrk PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
-40 dg - -40 dBm
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——— o ~ et | v e
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 938.67816 MHz -52.76 dBm -39.76 dB 30,000 MHz 1,000 GHz 1.000 MHz 803.77561 MHz -52.86 dBm -39.86 db
1.000 GHz 1.700 GHz 1.000 MHz 1.69668 GHz -45.17 dBm -32.17 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69668 GHz -45.53 dBm -32.53 d&
1.765 GHz 3,000 GHz 1.000 MHz 2.98327 GHz -52,31 dBm -39,31 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.03786 GHz -52.11 dBm -39.11 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.42071 GHz -39.18 dBm -26.15 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.42071 GHz -40.14 dBm -27.14 db
9.000 GHz 13.000 GHz 1.000 MHz 12.71579 GHz -48,92 dBm -35.92 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.75978 GHz -48.75 dBm -35.75 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.723415 GHz -44.93 dBm -31.93 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.71998 GHz -45.01 dBm -32.01 dB&
- — e p—
L VA J - L JL 4 ‘
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Middle Channel / QPSK

Middle Channel / 16QAM

: n = spe w
Ref Level 0.00 dem  Offset 5.40 dg Mode Auto Sweep Ref Level 0.00 dém Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PARS
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
-40 dg -40 dBm
. .
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-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Law Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 925.10485 MHz -52,77 dBm -39.77 dB 30,000 MHz 1,000 GHz 1.000 MHz 938.67816 MHz -52.88 dBm -39.88 db
1.000 GHz 1.700 GHz 1.000 MHz 1.66723 GHz -53.44 dBm -40.44 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.68723 GHz -53.23 dBm -40.23 de
1.765 GHz 3,000 GHz 1.000 MHz 2.98745 GHz -52,49 dBm -39,40 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.03004 GHz -52.,26 dBm -39.26 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.46421 GHz -44.21 dBm -31.21dB 3.000 GHz 2,000 GHz 1.000 MHz 3.46421 GHz -44.31 dBm -31.81 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.67029 GHz -48.81 dBm -35.81 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.69329 GHz -48,99 dBm -35.89 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.723415 GHz -45.00 dBm -32.00 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.75206 GHz -44.95 dBm -31.95 dB
- m— e
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LTE Band 4/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 5.40 d8 Mode Auto Sweep

Ref Level 0.00 dBém
SGL Count 100/100

Offset 5.40 dB

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Ihnrk PAES Limit 'thrrk PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
-40 dBm— -40 dBm
=0 dem—I | acmcems - i ||| B roae= ottt
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-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 937.70865 MHz -52,77 dBm -39.77 dB 30,000 MHz 1,000 GHz 1.000 MHz 935.28486 MHz -52.85 dBm -39.85 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.62706 GHz -53.75 dBm -40.75 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.66974 GHz -53.56 dBm -40.56 d&
1.765 GHz 3,000 GHz 1.000 MHz 1.76767 GHz -43,12 dBm -30.12 dB 1,765 GHz 2,000 GHz 1.000 MHz 1.76809 GHz -44,30 dBm -31.30 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.50771 GHz -43.06 dBm -30.06 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.50771 GHz -43.57 dBm -30.57 db
9.000 GHz 13.000 GHz 1.000 MHz 12.70529 GHz -48.82 dBm -35.82 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65429 GHz -49.04 dBm -36.04 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.723665 GHz -44,95 dBm -31.95 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.73373 GHz -44.36 dBm -31.86 d&
- — e
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LTE Band 4 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0.00 dBm Offset 5.40de

SGL Count 100/100

Mode Auto Sweep

pe

Ref Level 0,00 dBm
SGL Count 100/100

Offset 5.40 dB

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
40 d8 . 40 dBm
.50 dB B o g g et 50 dBm e ~ e ey
-60 dBm
-70 dBm
-80 dBm
-00 der -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 954.67516 MHz -52,88 dBm -39.88 dB 30,000 MHz 1,000 GHz 1.000 MHz 975.03488 MHz -52.81 dBm -39.81 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69668 GHz -45.63 dBm -32.63 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69668 GHz -45.,40 dBm -32.40 dg
1.765 GHz 3,000 GHz 1.000 MHz 2.99938 GHz -52,24 dBm -39,24 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.09856 GHz -52.,50 dBm -39.50 d&
3.000 GHz 5.000 GHz 1.000 MHz 3.42071 GHz -38.92 dbm -25.92 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.42071 GHz -39.69 dBm -26.65 db
9.000 GHz 13.000 GHz 1.000 MHz 12.71679 GHz -48,97 dBm -35.97 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.68479 GHz -48.,32 dBm -35.82 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.73706 GHz -45.06 dBm -32.06 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.73748 GHz -44.92 dBm -31.92 d
hid bl
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